

TESTING OF FOOD | WATER | CHEMICALS | PETROLEUM PRODUCTS | BUILDING MATERIAL | ENVIRONMENT

## TEST CERTIFICATE

(This certificate is not valid without a hologram)



Sample: Roof Tiles

Ref. No.: Nil

Issued To: Jindal Mechno Bricks Pvt.Ltd  
507, Aggarwal Millenium Tower,  
Netaji Subhash Place, Pitampura,  
Delhi-110034.

Report No.: 1011003

Report Date: 31/03/2016

Job Code: STRC/BM/1011003

Sample Received On: 16/03/2016

Sample Qty: 15 pcs

S.No.	Test	Result	Test Method
1.	Water Absorption, %	1. 7.4	IS: 3495 (P-2) 1992
		2. 5.9	
		3. 6.5	
		4. 6.4	
		5. 7.9	
2.	Compressive Strength, N/mm <sup>2</sup>	1. 30.7	IS: 3495 (P-1) 1992
		2. 32.4	
		3. 32.6	
		4. 33.5	
		5. 33.5	
3.	Efflorescence	1. Nil	IS: 3495 (P-3) 1992
		2. Nil	
		3. Nil	
		4. Nil	
		5. Nil	

\*\*\*

Authorised Signatory  
**PRAMOD KUMAR SINGH**  
Auth. Signatory